
PASCO COUNTY 

Jasmine Lakes WTF 
Jasmine Lakes WWTF 

Docket No. 080121-WS 

Application to Increase Rates and Charges 
For a "Class A Utility 

In 

Florida 

Volume 5 
Book 2 

Set 10  of 16 

Part 1 of 2 

Containing: 
Monthly Operating Reports 
Monthly Discharge Reports 

Sample Results 
Permits 

Correspondence 

Aqua Utilities Florida, InC. 



1 1 ! 1 I I I 1 1 I 1 I I 1 1 I 1 I I 
MONTHLY OPERATION REPORT FOR PWSs TREATING RAW GROUND WATER OR PURCHASED FINISHED WATER 

PWSNams: Jasmine Lakes IPWS Identification Number: 6512070 
PWS Type: M Community u Non-Transient NonCommunity u Transient Non-Community U Consecutive 
Number OfSsrvicc Connections alEnd ofMonth 1540 ITotal Population Served at End of Month 3,311 
[...]
rota1 Chlorine Residual (For 
lsnfection) 

'ARMCmc50060 A 
lon SlleNoEFAdl 

d!liogen. Nitrate Total (as N) 

'ARM Code 0" A 
llan SlkNoEFAIII 

Iw (Total Plant) 

Sample Measurement 

Penrt Requirement 

Sample Measurement 

Permit Requirement 

Sample Measurement 

Pen$  Requirement 

Sample Measurement 

Pennit Requirement 

Sample Measurement 

Penil  Requirement 

Sample Measurement 0.229 0.221 

0.308 Report 
Pnmit Requirement 

(3-Ma.Avg.) (Mo.Aug.) , MGD 
'ercent C a m i t y  (TMADFiPermiHed 
:apaclty) x 10 

Sample Measurement 

ARMCodeOOl80 G 
bn Sns NO INF 

OD Carbonamus 5 day, ZOC 

Permit Requirement 

Sample Measurement 

4RMWe80082 G 
M Sne No lNFU1 

$lids. Total Suspended 

Permt Requiremen1 

Sample Measurement 

7.6 7.8 

6.0 8.5 
(Min.) (Max.) 

~~ 

2.1 

200 
(An. Avg.) 

~. 

1 0  1 .o 

Rep0rt 800 
(Mo.Geo.Mean) (Max.) 

2.0 

0.5 
(Mi".) 

2.40 
. ... .. . . 

12 
(Max . )  

74% 

Report  

170 

Report iMo.Avg.) 

220 

NO Of 

Ex Analysts 

0 

su 5 DayslWesi 

0 

W100ML Monthly 

0 

Every Two 
Weeks 

WlOOML 

0 

MGR 5 Daysweek 

0 

Every Two 
Weeks 

M G l i  

0 

5 0ay"eek 

0 

Percent Monthly 

0 

MGIL MonUlly 

0 

I 1 

PA File No FlA012768-005-DWZP 
DEP Farm 62-620 910(10). Effective November29, 1994 



" 



DAILY SAMPLE RESULTS - PART B 
Fact& Jasmine Lakes WWTP Permit Number FLA012768 

MONITORING PER101 1010112006 To 10131/2006 

B Certification No: 8035 Name: Donald Hosleller Lead Operator Class: 
Day Shin Operator Class: 
Day Shin Operator Class. 
Day Shin Operator Class. 

Certiflcalion No Name: 
Certification No.: Name: 
CenifiCalion No.: Name. 

PA File No. FLA012768-005-DW2P 
DEP Form 62-620 91q10). Effective November 29, 1994 



I I I I 1 I 1 J 1 I 1 I 1 I 1 I 

DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT ~ PART A 
When COmDleted mail this repOR lo: DeOanment of Environmental Protection. Mail Stai~oo 3551, 26W Bstr Stone Road, Tallahassee. FL 32399-2400 

PERMITTEE NAME Aqua Utilities Florida 
MAILING ADDRESS PERMIT NUMBER. FL.4012768 

6960 Professional Parkway Easi 

Sarasota. Fl 34240 LIMIT Flnal REPORT Monthly 

FACILITY Jasmine Laker WWTP 

icoc Holly  an^ MONITORING GROUP DESC: Ponds. including Influent 
LOCATION 

Pon Richey. FL 34668 NO DISCHARGE FROM SITE: 
MONITORING PERIOD-Fmm: T o  (liJOR006 

GROUP oomesttr CLASSSIZE NIA 

MONITORING GROUP NUMBER: R-100 

R 
COUNN. PSSW 

Frwuencv Sample T n  Quality or Concentration Units Parameter Quantity of Loading Units 

Flow la R.100 

Permil Rqsremenl 

Sample Measurement 

Sample Measurement 

Permil Requirement 

20 0 
(An Ava 1 

1 8  

1.55 

30 0 
(Mo Avg.) 

MGlL 

20 

MGlL 
60.0 

(Max.) 

MGlL 

20 

80.0 
(Mar.) MGIL 

No 
EX 

0 

0 

0 

0 

0 

0 

AGENT TELEPHONENO DATE WiUMlOol 

352 302 9713 08l04124 

PA File No FLA012768005-DWZP 
DEP Form 62620 910(10) Effective November 29. 1994 





DAILY SAMPLE RESULTS - PART B 
Facilty J a m ”  Lakes WWTP Permit Number FLA012768 

MONITORING PER101 ii10112006 To i113012006 

- 
Code 

Mon.Si 

1 
2 

3 
4 
5 
6 
7 
8 
9 

10 
11 

12 
13 
14 

15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 

PLANT ST 

__ - 

__ - 

CBDD5 Fecal Nllmgen. pH TSS TRC(For FlowIMGD) CBOD5 TSS Notes 
(mQlL) Coliform Nitrate. (Std (mg/L) Dmfect ) total plant (mg/L) (mglL) 

Baaena Total (as Unlts) (mglL) flow lo 
ponds (111iOOml) N) (mglL) 

80082 74055 00620 00400 00530 50060 50060 80082 00530 
EFA-Oi EFA-01 EFAOI EFA-01 EFA-01 EFA-01 FLW-Oi INF-01 INF-01 

0.146 7 8  2 2  

1.5 

2.0 

7.7 

7.0 

7.7 

1 .o 1.3 7.8 
7.7 
7.8 
7.8 

7.7 
7.5 
7.5 
7.4 

7.5 

7.5 

K O  5.2 7.5 
7.5 
7.5 
7.4 

7.5 
7.4 
7.5 

2.2 
2.2 

2.0 1.5 
2.2 
2.2 
2.2 
2.2 

2.2 
2.2 
2.2 
2.2 
2.2 

1.1 2.2 
2.2 
2.2 
2.2 
2.2 

2.2 

2.0 
1.8 

0.207 
0.191 
0.245 
0.234 

0.234 480 400 
0.204 
0.185 
0.248 
0.215 
0.176 
0.261 
0.261 
0.206 
0.205 
0.192 
0.214 
0.200 
0.222 
0.222 
0.185 
0.172 
0.153 
0.214 
0.159 
0.209 
0.209 
0.194 
0.162 

7 5  2 0  0 156 
NG 

B Cenification NO: 8035 Name: Don Hosteller Lead Operator Class. 
Day Shih Operator Class 
Day Shih Operator Class 
Day Shin Operator Class- 

Ceflification NO. Name: 
Certification No.. Name: 
Certification No.. Name: - 

PA File No FLA012768-005-DW2P 
DEP Form 62620 91O(lO). Effective November29, 1994 - 



. . .- . . . . 

0 

0 

0 

oow 

asw 

IOVdON Sl!SW 
V OESW W3 WHVd 

I I I I I 1 I 1 I 1 I I I I I I 



DISCHARGE MONITORING REPORT - PART A (Continued) 
MONITORING GROUP NUMBER R-001 

MONITORING PERIOD From 12/01/2006 
PERMIT NUMBER FLA012768 

Facility Name Jasmine Lakes M p  

12/31/2006 To 
Frequency Sample T Unlls Quantity of Loading U"ltS a w  C O ~ W ~ I ~ ~ I ~ ~ ~  

Parameter 

PH 

PARMCodeOMOO A 
Mon S#e NO €FA 01 

Colilarm Fecal 

P a r " e l 4 0 5 5  A 
Mn SN NO €FAD1 

TOlal Chiorlne Residual (For 
Disinleclion) 

P A R M C O d e m O  A 

Nilrqen. Nitrate. Total (as N) 

MOn.Sfle NO EFAdI  

'ARM cade w6m A 

:low(Tatal Plant) 

ibn Slle No E F A W  

Sampie Measuremen1 

Permit Requirement 

Sample Measurement 

Permit Requirement 

Sample Measurement 

Permil Requbiement 

Sample Measurement 

Permit Requirement 

Sample Measurement 

Permit Requirement 

Sample Measutemenl 0 20854839 0.20164516 

0 308 Report 
Permit Requiremen1 

IPMoAvg.) , (Mo.Avg) , MGD 
'ercent Capacily. ( T M A O F P ~ ~ ~ H ~ ~  ~- 
:apacity)x 10 

Sample Measurement 

'ARMCodeOOI80 (i 
tm.Sile NolNF Permit Requirement 

;OD, Carbon.%" 5 day. 2oC 
Sample Measurement 

ARMCodeOOl80 (i 
Im Site No INF 

800 Carbon.%" 5 day 2oC 

Permn Requirement 

Sample Measurement 

Permit Requirement 

olidr, Taial Suspended 
Sample Measurement 

1 

Report 

355 

Report (Mo Avg ) 

255 

7 7  

8 5  
(Max I 

.. 

NO Of 

E x  Analys,~ 

0 

SI. 5 Daysffleet 

0 

M100ML Monlhly 

0 

Ever, Two 
Weeks 

lt1100ML 

0 

MGlL 5 OayWeek  

0 

Ever, Two 
W e e k s  

MG/L 

0 

5 OayJffleek 

0 

~. 

Percent Monthly 

0 

MGlL Monthly 

0 

Grab 

Calcutatal 

Grab 

Grab 

. .  
8-hourbw 

prowoionB( 
WmPoIile 

Recarding fla 

totalizers 
meters and 

Cakulm" 

8-hour ROW 
prowmned 
wmme 

I I 

I 

PA File No FLA012768-005-DW2P 
D E P  Form 62-620 91Ol10). Effective November 29. 1994 





DAILY SAMPLE RESULTS - PART B 
Facfity Jasmme Lakes W P  Per" Number FLA012768 

To: 1213112006 MONITORING PER101 1210112006 

- - 
cot 

blon.! 

1 

2 
3 

4 
5 
6 
7 
8 
9 
10 

11 
12 
13 

14 

15 

16 

17 

- - 

i a  
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 
31 

YT S 
- - 

CEOD5 Fecal Nttrogen, pH TSS TRC (For FiowIMGD) CBOD5 TSS No1 
(mglL) Coilform Nitrate, (Std (mglL) Dwnfect ) lotsi plant (mg1L) (mgiL) 

Bacteria Tolai (as Unlts) (mglL) flow IO 

(#1100ml) N) (mgiL) ponds 

80082 74055 00620 00400 00530 50060 50060 80082 00530 
EFA-01 EFA-01 EFA-01 €FA-01 EFA-01 EFA-01 FLW-01 INF-01 INF-01 

7 5  2 2  0 2  

2.200 

'.OOO 

1.4 

1.ou 3.3 7.5 
1.5 
7.5 
7.5 

7.4 
7.5 
7.5 
7.5 
7.5 

7.5 

7.4 

7.5 

1.ou 0.1 1.5 
7.5 

7.5 
7.6 

7.7 
7.5 
1.5 

2.7 2.2 
2.2 
2 2  
2.2 
2.2 

2.2 
2.2 
2.2 
2.2 
2.2 

2.2 
2.2 

1.ou 2.2 
2.2 
2.2 

2.2 
2.2 
2.2 
2.2 
2.2 

0.2 
0.2 
0.2 
0.2 
0.2 
0.2 
0.2 
0.1 
0.2 
0.2 
0.2 
0.2 
0.2 
0.2 
0.2 
0.2 
0.2 
0.2 
0.2 
0.2 
0.2 
0.2 
0.2 
0.2 
0.2 
0.2 
0.2 
0.2 
0.2 

440 310 

200 270 ' 

0 2  
NG 

Class: A Certification No. 6452 Name: Dennis Muldoon 
Lead Operator 

Day Shin Operalor Class: 
Day Shift Operator Class: Certification No: 
Day Shin Operator Class: Certification No.. 

B Certification No.: 8035 Name: Don Hostetler 
Name: 
N a m e :  

PA File NO FLA012768-005-DWZP 
DEP Form 62620 910(10) Effective November 29. 1994 



- 
Department of 

Environmental Protection - 
souttrwest Dmct 

Jeb Bush 
Governor 

- 

PERMITTEE 

Aqua Utilities Florida, Inc. 

Colleen M. Casrille 13051 North ~ e ~ e a ~ n  patiway 

Telephone: 813-632-7600 
STATE OF FLORIDA 

DOMESTIC WASTEWATER FACILITY PERMIT 

Temple Tenace, R 33637-0926 Secretary 

PERMIT NUMBER: FLA012768 
PA FILE NUMBER: FLA012768-005-DWZP 
ISSUANCE DATE August 30,2006 
EXPIRATION DATE: August 29,201 1 

RESPONSIBLE AUTHORITY: 

Mr. John M. Lihvarcik 
PIesidenUCOO 
P. 0. Box 490310 
Leesburg, FL 34749-0310 

(352) 552-8532 

c\ ~ a ~ ~ n ~ ~ ~ e s  WWTP 
loo0 Holly Lane 
Port Richey, FL 34668 
Pasco County 
Latitude:28" 18' I O ' "  

This permit is issued under the provisions of Chapter 403, Florida Statutes (F.S.), and applicable rules of the Florida Administrative 
Code (F.A.C.). The above named permittee is hereby authorized to operate the facilities shown on the application and other 
documents attached hereto or on tile with the Department and made a part hereof and specifically described as follows: 

TREATMENT FACILITIES: 

An existing 0.370 mgd three-month average daily flow, Type 11, extended aeration domestic wastewater treatment plant, tin$&d t a  
0.308 mgd annual average daily flow due to limited disposal, consisting of a self-cleaning static screen, one surge basin of 48;Mxb- 
gallons total volume, three concrete aeration basins equipped with diffused aeration of 300,000 gallons total volume, two c & a r S  
secondary clarifiers of 76,ooO galIons total volume and 1,000 square feet total surface area, one chlorine contact chamber 038.500 
gallons total volume, two aerobic digesters of 83,OOO gallons total volume, and a rapid drain sludge dewatering system wi th2  CU 

disinfection. 

REUSE: 

Land Application: An existing 0.308 MGD annual average daily flow (AADm permitted capacity Part IV rapid-rate land application 
system (R-001). R-001 consists of a four cell Rapid Infiltration Basin (RIB) of 269,900 square feet total bottom surface area located 
approximately at latitude 28' 1 8  2 0  N, longitude 82'41' 31" W. 

IN ACCORDANCE WITH: The limitations, monitoring requirements and other conditions set forth in Pages 1 through 16 of this 

Longitude: 81'41' 19"W 

-1 Y 
4 .-' 80 5 

;e 
0 'r, 
Lz r 

thickened sludge holding of 14.WO gallons total volume. This facility is operated to provide secondary treatment with basic, N x  ... " E  
2 .i + .. . 0 

R 
LI 

c . 2  In 
. ,  . ,, 

o p e r m i t .  

"More Protection, Less Process" 

Printed on fupw paper. 



I I 1 I 1 1 1 I I I 1 I I I I I I 1 I 

FACILIT P . , ' Jasmine Lakes WWTP 
PERMITTEE: Aqua Utilities Floridd, Inc 

r7 
 pi^ ilTNUMBER FLA012768 
E X k U T I O N  DATE: 

I. RECLAIMED WATER AND EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS 

A. Reuse and Land Application Systems 

I .  During the period beginning on the issuance date and lasting through the expiration date ofthis permit, the permittee is authorized to direct reclaimed water to Reuse 
System R-001. Such reclaimed water shall be limited and monitored by the pennittee as specified below and reported in accordance with condition I.B.8: 

r Reclaimed Water Limltnllons Monitoring Requirements 
/I 

II I I I 

L 
Total Chlonnc Residual (For MGiL Minimum 
Disinfection) 
Nitrogen, Ninare, Total (as N) MOIL Maximum 
---- 

PA File No. FLA012768-005-DW2P 

.~ 

2 



. . FACaXTY: Jasmine Lakes WWTP 
, PERMITTEE: Aqua Utilities Florida, Inc. 

2 

(c: 

3 

4. 

5. 

PERMIT NUMBER: FLA012768 
EXPIRATION DATE: 

Reclaimed water samples shall be taken at the monitoring site locations listed in Permit Condition I. A. 1. and as 
described below: 

Site Number 
I After disinfection and prior to discharge to 
1 percolatiodevaporation ponds. 
I Measured at the 90" V-notch weirs equipped with a recording 

- 

FLW-01 
I flow meter with totalizers located downstream of the CCC 

Recording flow meters and totalizers shall be utilized to measure flow and calibrated at least annually. [62-601.200(17) 
and .SGQ(6)] 

The arithmetic mean of the monthly fecal coliform values collected during an annual period sball not exceed ZOO per 100 
mL of reclaimed water sample. The geometxic mean of the fecal coliform values for a minimum of 10 samples of 
reclaimed water, each collected on a separate day during a period of 30 consecutive days (monthly), shall not exceed 200 
per 100 mL of sample. Any single sample shall not exceed 800cfu/100mL. 162-610.510 and 62-6W.440(4)(~)] 

A minimum of 0.5 mgL total chlorine residual must be maintained for a minimum contact time of 15 minutes based on 
peak hourly flow. [62-610.510 and 62-600.440(4)(b)] 

c 

- 
PA File No. FLAO12768-005-DWZP 3 



F A C I L I C  Jasmine Lakes WWTP 
PERMITEE: Aqua Utilities Florida, Inc 

P O I T N U M B E R  FLA012768 
EXF~RATION DATE: 

1 I I 1 I I I I 1 1 1 1 1 1 I I 1 I I 
f 

rl 
I /  . .. 

B. Other Limitations and Monitoring and Reporting Requirements 

1. During the period beginning on the issuance date and lasting through the expiration date of this permit, the treatment facility shall be limited and monitored by the 
permittee as specified below and reported in accordance with condition I.B.8: 

Limitations Moaitorinp Requirements 

PA File No. FLA012768-005-DW2P 4 



' . FACILITY: JasmineLakes 
. PERMITTEE Aqua Utilities Florida, Inc. 

2 

3 

4 

5 .  

6.  

7. 

8. 

F'ERMlT NUMBER. FLAoiz768 
EXPIRATION DATE: 

Samples shall be taken at the monitoring site locations listed in Permit Condition 1. B. 1 and as described below: 

1 meter with totahzers located downsbe& of the CCC 
lNF.01 At the headwork of the facrllty. pnor to any return actlvatcd 

sludge lines 

The thee-month average daily flow to the treatment plant shall not exceed 0.308 MGD. 

Influent samples shall be collected so that they do not contain digester supematant or return activated sludge, or any other 
plant process recycled waters. [62-601.500(4)] 

Recording flow meters and totalizers shall be utilized to measure flow and calibrated at least mually.  [62-601.200(17) 
and .S00(6)] 

Parameters which must be monitored as a result of a surface water discharge shall be analyzed using a sufficiently 
sensitive method to assure compliance with applicable water quality standards and effluent limitations in accordance with 
40 CFR (Code of Federal Regulations) Part 136. All monitoring shall be representative of the monitored activity. [62- 
620.320(6)] 

The pennittee shall provide safe access points for obtaining representative influent, reclaimed water, and effluent samples 
which are required by this permit. [62-603.500(5)] 

Monitoring requirements under this permit are effective on the first day of the second month following permit issuance 
Until such time, the pennittee shall continue to monitor and report in accordance with previously effective permit 
requirements, if any. During the period of operation authorized by this pennit, the permittee shall complete and submit to 
the Department Discharge Monitoring Reports (DMRs) in accordance with the frequencies specified by the REPORT 
type (Le., monthly, toxicity, quarterly, semiannual, annual, etc.) indicated on the DMR forms attached to this permit 
Monitoring results for each monitoring period shall be submitted in accordance with the associated DMR due dates 
below. 

DMRs shall be submitted for each required monitoring period including months of no discharge. The permittee shall 
make copies of the attached DMR form@) and shall submit the completed DMR form(s) to the Department postmarked 
by the twenty-eighth (28th) of the month following the month of operation at the addresses specified below: 

Originals to: 
Florida Department of Environmental Protection 
Wastewater Compliance Evaluation Section, Mail Station 355 I 
Twin Towers Ofice Building 
2600 Blair Stone Road 
Tallahassee, Florida 323992400 

PA File No. FLA012768-005-DWZP 5 



. _  FACqITY: JasmineLakesWWTP - PERMITTEE: Aqua Utilities Florida, Inc. 
I'l3nMrC "FX: 
EXPIRATION DATE: 

FLA012768 

c 

c:' 

Copies to: 
Florida D e p m e n t  of Environmental Protection 
Domestic Wastewater Program 
Southwest Dishict Office 
13051 N. Telecom Parkway 
Temple Terrace, FL 33637-0926 

[62-620.6l~l8j l i62-60~.3~1) , (2) .  and (311 

During the period of operation authorized by this permit, reclaimed water or efnuent shall be monitored annually for the 